
QTY

16
4
4
2

2

2

27
35
47
2

6
6
1
1

1
1

1
1
4
2
2
4

12
1

2
2

4
12
16
2
2
1

1

1
2

DESCRIPTION

5/16-18 x 3/4" Serrated flange bolt
1/8 x 1 1/2" Cotter pin
7/8" Machine bushing
46" Tine rod
60" Tine rod
36" Tine rod
46" Tine tube
60" Tine tube
36" Tine tube
46" Stabilizer tube
60" Stabilizer tube
36" Stabilizer tube
Tine Double-double loop                           36"
Tine Double-double loop           46"
Tine Double-double loop           60"
19" Support arm channel
19" Support arm channel, reinforced
24.5" Support arm channel, reinforced
Circle cotter
3/8 x 2 3/4" Clevis pin 
Latch, single
Lift handle, walk-behind
Lift handle, walk-behind, w/cable, grip & release
Lift handle, bent
Lift handle, bent, w/cable, grip & release
Lift handle, ZT
Lift handle, ZT, w/cable, grip & release
Lift handle, long bent
Lift handle, long bent, w/cable, grip & release
Grip
Cable, Latch release
Cable, Latch release long
Snap spring
Latch release
3/8-16 Serrated flange nut
U-bracket
Clamp plate
3/8-16 x 1" Carriage bolt
3/8-16 Nylon locknut
Mount bar 40"
Mount bar 45"
Mount bar 55"
Mount bar 38"
Mount bar 38” Offset
Clamp bar 3.0"
Clamp bar 4.4" 
Clamp bar 3.3"
Clamp bar 3.8"
Clamp bar 5.1"
3/8-16 x 5" Hex bolt
3/8-16 x 2 1/2" Hex bolt
3/8" Flat washer
Right mount plate
Left mount plate
15" Dual latch - 60" rakes only
10" Dual latch - 60" rakes only
15" Dual latch pin - 60" rakes only
10" Dual latch pin - 60" rakes only
Lower latch arm - 60" rakes only
5/16"-18 x 1/4" set screw - shaft collar

PART
NO.

7232
7251
4638
4623
4623-1
4623-2
4622
4622-1
4622-2
4621
4621-1
4621-2
4624DD

4674-1
4674-5
4674-6
4110
4684
4667
4665
(7359)
4664
(7360)
4687
(7361)
4664-1
(7360-1)
4680
4681
4681-4
4682
4678
7250
4668
4631-2
7277
7279
4670-2
4670-3
4670-5
4670-6
4670-8
4671-1
4671-2
4671-3
4671-4
4671-5
7292
7278
4247
4669R
4669L
7882-1
7882-2
7884-1
7884-2
7881
7281

KEY
NO.

13
14
15
16

17

18

19

20

21
22
23
24

24A

24B

24C

25
26

26A
27
28
29
30
31
32
33

34

35
36
37
38
39
40

41

42
43

Dual Latch - 60" Models Only

QTY

2

4
2
2

2
2

2
16
1

1

1

1

DESCRIPTION

Wheel 1.75 x 8 semi-pneumatic
Wheel 3.0 x 8 Optional HD foam tire
5/8" Oilite flange bushing
Shaft collar w/set screw
Yoke
Yoke - Optional HD wheel
Spanner 2"
1/2-13 x 3" Hex bolt
1/2-13 x 4 1/2” Hex bolt - HD option
1/2-13 Two-way locknut
5/16-18 Serrated flange nut
Wheel brace Left 
Left wheel brace assembly w/bushings
Wheel brace Right
Right wheel brace assembly w/bushings
46" Deck - 17 position
60" Deck - 23 position
36" Deck - 13 position
46" Deck - 18 position
60" Deck - 24 position
36" Deck - 14 position

PART
NO.

4679
4690
4683-2
4661S
4673
4673-1
4675
7282
7411
4233
7247
4677L 
(7389L)
4677R
(7389R)
4626
4626-1
4626-2
4625
4625-1
4625-2

KEY
NO.

1

2
3
4

5
6

7
8
9

10

11

12

8 9

MP Models Only

8

8

1

2
3
2

4

5
6

7

9

10

11

12

13

13

14

15

16

18
17

19

20

21

21

22

22

23

24

24A
24B24C

25

26

26A

27

28

29

30

3132

33

34

34

35
36

37

38
39

40

41

42


